Québec, August 1988

Gentlemen:

Your Manufacturer is very pleased to offer you the
Instruction Handbook for your pinsetters Model 501E.

You are invited to read it very carefully, particularly the
section dealing with the maintenance of the machines.

In referring to the Instructions Handbook, you will find that
it is highly recommended to wuse Pnematic 0il 2Z-400 and
original parts exclusively, so as to insure a trouble free
operation.

Yours very truly,

MENDES INC.

P A4

Lucien Rochefort
Product Manager

LR/mct




INSTRUCTION HANDBOOK
MENDES PNEUMATIC PINSETTER
FIVEPIN

MODEL 501E

Manufactured under licence from Jaccb J. Leidl:

Canadian patent: no 963929

U.S5. patent : no 3778057

August 1988



TABLE OF CONTENTS

Reference bulletin

Diagram {(basic functioning)

Division 1- Basic functioning
Division 2- Basics of operation:

A) Mechanical:

- mounting frame
- cord system
- sensor system

- braking system

- ball 1ift system

B) Air system:

- air supply system

- air dryer and filter

- main cylinder

- function control system

- function of each component

- air component



Division

Division

Division

Division

Blectrical system:

- compressor

- power box

- electronic control
- reset button

- manager's control

- electrical diagram

Adjustments: {Pinsetter)

A) Preliminaries
B) Fundamentals
C) Basic adjustments

D) Adjustments drawings (1 to 8)

Adjustments: ball lift

Adijustment drawings

Preventive maintenance

Parts:

Qrder spare parts by part number and
description. Always give serial and model
numbers of machines when placing an order.




Bulletin referring to the
functioning and maintenance of the

"MENDES"

PINSETTER

Ahkhkkkhkkhkhkhkkhkhkhkhkhkhhkhkhkhkhkhkhkhhrhkhhhkhkhkhkhkkhkkkhhthk

It is understood that machines of any kind require a minimum

of care and should operate according to standards.

You are cordially invited to read this instruction program
and apply it carefully so that you may get the best out of

your investment.

We also recommend yvou instruct your bowling 1lane

superintendent on the functioning of the machines.

The simplicity of this pinsetter being its main
characteristic, it is very easy for anyone to undersantd its

concept.




‘ON 3il¥Vd

: 3T13HI3 : ¥Vd

3105 300K

SNOILYDi4193dS

r\Mv\f.%J DYddV]

ONINOILINNS JISVE

1 NOLLAIYIS3Q

epeue?)
29qanQ

U013 1s0d |M0G-03-Apeay

uoiilsod an-f|nd L

\qu.N.D._

—/N 2R 7N\
e fme Lo e L ..V_
e _ =
i ]
\ |/
Vit
R
It
Py
i1
m H
)

IRADSE) BUSMO-BRYDBNH




BASIC FUNCTIONING:

kkkkkkkhkhkhkkhhhkhkkk

The preceeding page shows a simplified diagram of the 5-
pinsetter. 80lid 1lines show all main parts in the
"ready-to-bowl" position, with pins on the deck.

When a pin is bowled, the sensor is actuated, which
causes cylinders to pull sheaves on the drawbar from D-1
position to D-2 position. The drawbar continues after
the pins are fully lifted, extending spring loaded cord
reels to move from R-1 position to R-2 position, to
ensure the pins are securely seated in their respective
rubber bumpers. When the reels reach R-2 position, the
drawbar gives contact to L.S. switch a reversing valve,
causing cylinders to move drawbar sheaves back to D-1
position lowering pins to deck again.

The sensor-brake assembly contains a unit which is
actuated by the string movement of a bowled pin. This
unit trips and releases the brake unit to "hold"
position. At the end of the "up" movement (D-2
position), another trip unit releases the brake to lock
on "tensed" strings. In this manner, bowled pins are
held in "up" position while the remaining pins are
returned to the deck. When all the pins are bowled or
when the solenoid valve button is pressed, a full set
of pins is automatically set on the deck.




|
:5

2= BASICS OF OPERATION:

Ak hhkhhkhhhkAhhkkkkxk

A— MECHANICAL:

- Mounting frame:

The machine is mounted on a simple iron pipe
frame.

- Cord system:

Here is the concept of the system. Whether the
pinsetter is used for the games of Fivepin,
Duckpin or Tenpin, an equal mumber of cords of
fourteen feet (14'), approximately four feet (4'}
as spare cord wounded on each reel, are attached
to the top of the pins. These black nylon cords
of the highest quality whiten slightly when
wearing. The whitening is therefore, an
inherent characteristic of the cord as the
nylon is basically a white resin braided into
cord and then dyed black. The only point of
wear on the cord is immediately above the top of
the pin. When the c¢ord wears, it may be merely
pulled through the pin, the worn out part cut,
and the cord refastened.

In the head of the pin is a plastic insert wich
allows the pin to spin and roll without twisting
the cord. This greatly extends cord life and
ensures more accurate spotting of pins.

- Sensor system:

The sensor unit is a £four component mechanical
unit, consisting of petro-chemical material of
the highest quality, which are:

- finger P-003
- link P-005
- hook P-309
- arm P-010

The first three are essentially interlinked with
the hook engaging the forward end of the brake
arm (P-010).

o

e




%
%

- Braking system:

The braking system has three main parts, a lower
adjustable bar M~9012, a moveable upper rubber
wheel and a moveable steel quadrant. Normally the
moveable bar is held in an upper position with
the cord passing freely between the wheels. When
the brake is actuated the upper wheel falls onto
the lower bar with the cord between.

Ball 1ift system:

The ball 1ift system is simply a conveyor belt
which takes the ball and places it on a return
track. It is a totally automatic operation which
is activated as soon as the machine is turned on.

S

i




B—

AIR

SYSTEM:

Air supply system:

An adequate compressor supplies the air into the
gsystem with a minimum pressure never lower than
100 P.S.I. in main lines. The compressor is
equipped with an air dryer to eliminate water
going through the air components.

Air dryer and filter:

An air drver, eliminates condensation and
prevents in many instances water from reaching
air valves.

Main cylinder SB-5003:

The pins are raised and lowered by a pair of 1
1/8" bore, 37" stroke, double acting pneumatic
cylinders. The power is transferred to the
drawbar by the cylinders.

Function control system:

Components used for the control of all the
different functions of the machine are:

A— Solencid valve P.S. A-014-9982

B- Retarder valve A-151

C- Solenoid valve F.S. A-014-4459

D- Electronic sensor F.S. SB-ECL1-325-F8
E- Electronic éensor P.S. SB-ECL1-325-PS
F- Electronic sensor E.S. SB-ECL1-325-LS
G- Relatch c¢ylinder A-D12E

H- Needle valve A-023

I- Filter regulator A-170




|
|

FUNCTION OF EACH COMPONENT:

Solenoid valve P.S. (A-014-9982)

It is an electrically operated valve at 24
V.A.C. Its function is to actuate the two
{2) main c¢ylinders, SB-5003, back and forth.

Retarder valve {(A-151)

Its function is to close temporarily the
exhaust. This has for effect to slow the
speed of the pins when sitting on the
pindeck.

Selencoid valve F.S. (A-014-4459)

It is an electronical operator valve at 24
V.A.C. Its function 1is to actuate the
relatch cylinder A-012E.

Electronic sensor F.S. (SB~ECL1-325-FS)

It is actuated only when a full set of pins
is bowled - it sends a positive signal
directly to the electronic control.

Electronic sensor P.S. (SB-ECL1-325-PS)

It is actuated when one or more pins are
bowled. It sends a positive signal directly
to the electronic control.




Electronic sensor L.S. (SB-ECL1-325-LS)
It is actuated when the pins reach the £full

up position Pl. Its function is to send a
positive signal to the electronic control.

Relatch cylinder (A-012-E)

Its function is to relatch all the P-10 and
allow a full set of pins to be reset on the
deck. '

Needle valve (A-023)

Its function is to slow down the falling of
the pins on the pindeck.

Filter regulator (A-17@)

Its function are: to control air pressure,
filter the air and remove condensation
partially.




" %%IW 31vQ N% s Hddy] e mm>
epeue)
“ON 3l1uvd 310§ TIA0W SININOdWDD ¥Iv 20ganD
: 3MIHD3 : MVd SNOILYDI193dS : NOILdI¥IS30
S e/
NOLIANTHITY )
S7-STE - 1727-95 1 nﬂle P
]
S-5TE - 1727 -85 T g
| sy-s28-1105-85 e} =B
| e o/ - 0059 - 35
=
R _v..u)‘
]
N i1~
20
s 2656- #1095
o~ /os0- dns
aﬁ.ﬂﬁ/
A a4
e oe-ans g

122000 SuamO -saydnyy




.............. T — ‘
20-108 - 77 epeues
N 3udvd 3105 1300W WY¥9YIQ JILYWIHOS TV¥3NID | saqenp
: F113HIT 1 Hvd SNOLLYDI4ID3dS 1 NO1LdI¥IS3D
2 Wyl ok L =N
NOLLNG 13S3Y— ~— NOLLNg 1353y 3105 12poK J8333suLd Uo
PISLLIN-UOU PLOUBLOS 1Y x
T 1
X08 T0YLINGD
— L1411
¥IMOd LNOY
4OSN3S Sd £ (]
YOSN3S mm-mwuuw mwmu
¥OSNIS ST+
aION3T0S S
UION3T0S Sd
UIONITOS L
Z A |
X0g
—— "I04INOD A .
INIHOVH RO TRERE X0d ANIHOVH
YIM
1417 11va 4y — (——cg "

"dWY 8 O°Y'A §li— =D
104LN0D S, ¥30yNYH— [}

19A08D SUSMO-ERUBNLE




mmllﬁ c31val § DU | e H3A
O/-0057 -85 epeued
*ON 31LYvd
410§ 1300KW X089 04LNO2 JINOYLO3E 29qanpD
: AMIHI3 :Hvd SNOILLVII4123dS :NOILGIHIS30
| J4amod ® ®
pLOUS[OS puUR U031Ng
19534 A0SUIS €3|qeD BULYIBK 0
o
o
o
o
0 8
L ® @

Japloy asng

4

2

S

*SHUTIS JO Juswasnipe 8yl e3v3ITIIoRF
03 dn sutd sy3 daay 03 SMOTTE U0IING STIYL : 4N NId (o

*yoaputd
a3 uo sutd ayj dsay o3 sSMOTTe UOlANg STUL :HIIAYAS (€

‘suryowu ay3 do3s Jo 3Ie3S : 2IO/NO (¥
:EUo3Ing 823IY3 BIB 2I2Y] ‘Xoq TOIJUOD STUOIILITS JYI U

autyoew Iyy Fo a1oid> a8yl MOTITOF
03] EBMOTT® STUL *Teufits poayuBTY JJ0 X0 NO S2aTH YOTUM Q31
w uo paydnoo exe sieubts 3Indinc pue andur yoey *SUOEIDOUNJ
aY3 TT® ET033U0D PpaIROY DTUCIIOVTS  DUD *10I3UOD~TUTH
2y3 uo padnoal ale 193139s5uTd 8Yy3 Jo suorilouny TeoTHoT oyl TIV

07 ~0059-€5 XOH TTOULNOD-INIR

[oacen supmO-seylBngy



.x%iw :3ava| %}. < yddy | — IM>
S | = gpeue)
N e 3105 T300W INIWLSNCQY AYT30 TOMINOD DINOWLOIT | osaganp
+ ITTIHII : ¥vd SNOILVYII14103dS : NOLLdAIYOS30
*99s £ JWIL HOLYTIY "S'd - 9L’
*09s 9 IWIL ONILVALDY "S°d - "9'L
*98S ¢ y3quvi3y - “Ll°Y
*29s G| 3SVd YIZITIEYLS - "d'S
285 £ AYT30 L3S Lavd - "S°d
‘INFHISNCQY ONTWIL
— 4 T
Z L ORRRF
2 ®) u !_ﬂ ™
o 3 o Om — "S*N NI
| aﬂw ") .m,.m .m_ug.n_ nm”mmna O=t— "$*1 NI
9 i k - OB -~ “S*N LNo
Hh. ;o . .&N& -~ ]
a| =, o g@u Bu P O fo— *1°¥ 100
+ -
Sligem o SE 9d 2RI O=e— '$°d Lo
Sl : EQD ] m_vmwaao.alll "$*4 100
8 ]
2 el ﬂu; . o nnman_ O._s < *S'd NI
m e
y =L nU+®u.m+ 2 oo m O= oo S 4 NI
S 5 " D o an O... - NO ¥3MOd
sllLl] s Jop¥ | e
s e 3] !! T A » ~ o o no

{@A0SD) sueMO-BRyBN




C~ ELECTRICAL SYSTEM:
kkhkkkhkhkhkhkhkkkkkk

- Compressor:

A proper source of energy is necessary to operate
the compressor and the air dryer. The compressor
operates on 220 V, single phase or on three phases
208/550 V. The air dryer operates on 115 V.A.C.

‘— Power box:
Refer to drawing EL-501-08 on page:

A source of energy 1is required to feed two
machines. This system operates at 115 V.A.C. - 60
Hz. The electrical system is designed to serve two
machines and the energy required is 8 amperes at
115 V.A.C.

The electrical input of the system is protected by
an overload of 5 amperes. A reset protects the
ball 1ift motor.

- BElectronic control: (SB-6500-10)

All the Jlogical functions of the machine are
controlled by an electronic system composed of
interchangeable boards.

LEDs indicate the input signals received from the
electronic sensors. The output signals of the
solenoids are also coupled to the LEDs to
facilitate comprehension of the system.

- Reset button:

A reset button is installed on the ball rack or the
score stand. Its function is to command a new set
of pins when needed.

- Manager's control:

This unit allows the control of the pinsetters at
distance.

Each pinsetter has an ON/OFF switch, a pilot-light
indicating that the machine is in function and a
cycle counter with reset to zero.



............ B /50 I oy ] a3
QQINQI\Q:W! NN i “ . epeue)d
ON 3i14vd 310§ TI0OW WY¥9Y10 ONI¥YM ¥311ISNId | oaganp
: 3T13HI3 : HYd SNOLLY1d103dS : NOLLJI¥DS30
L1 1
%3 T3 X FRE ZBc m W M @o  ~— ~ ~ §
oy . .n..uh.
Mo 1]
kg —llm.l....‘ﬁ h.m X
; 2 =
o
a
: e _."m
-~ 3 A
& 3o bl
—u iy S LT ) = = - = - T AET, o ./" INAR RSN GA oA .l\”,
V¥V YV V VY VVY " 3 v w\ %_ a W:M N
.Mm T E R EEFEF
pe S L Yy
w « . AATTAAL TAA T . - X
< T rs ind i ] ) Bl R | | H e — m
o pr. 3 . i i r &
2 x & I Ly w [
iy ! . =
T[] ai : =
AMNAAL IAAAA [N "h_ _ Cm
J hef 4 ' _ G .
FERE AR <& 8 @@ ] 52
. 1 by - _ 8
» | < | =2
L . bl . =3
\ 3] R, . =n
a— = ] - g 4 |
o ]I
i
Hiee i~
] o
L Bl
3

|9A0SE SUSMOSIYBAH




ELECTRICAL DIAGRAM SECTION

1- General schematic diagram EL-501-02

2- Pinsetter waring diagram EL-501-02-06

3- Power box schematic diagram EL-500-02-8

4- Cabling of the power box to machines EL-065-32

5— Manager's control




SES—— —— e o e i o i e e s e e . .,
” o i S = N o - - - B TS C P A i

-- . . T AT R ) A soaw | T T T
) i BpPBUE, Ce .
2o n..: 0= %m SNIBIM MO LY TITIEN PEUED e T
. 'ON SiLWvd e . 22q9nD [ 0. - .]m
‘e 51 IYRA3NG XOB NOWINIWITY i I R
- 1IN sV 1Hvd SNOILYDI419345 ' : ROL1dI¥3530 T . :
T - , ) T T T ey k -
el B i) -~ - P v PN . N

J TP SN

r> ] .....zun 8BS
L E R
V ot

o img

El]dﬂ e et e
yuqx.ujm

uqukzi
22 e35

s | M

FaoL-ZwW N
W
\Y

w0 | ¥ >
>
e ————— ] u.m V

—r .:aupuw..m.v 704 1- L ’ , ’ L. . .
A rSEs ]l 2 [ e s

Ve 7 A v R,
Y 310 —swsa|t 2 [T W

[ , . .
v.-e38 AREDOURS Y N BT > _ .

llllll i I s I gt >

| R _ i ¥ 2. u_(
e VT — = > el |0
TS L) P BTy ) : “ i B
1 R R il.lrlL.:i:tinw&-l.:

ons

e TR R

i

39FVE0] -

18

It|

I ]

Faoxo-2uW
»
v

. i “..||t..1|| L3l "oy~ N
“g¥ Ne) 4311 : ol B

AR oL T T e I :..-”.u.:v_.o.. vz o

te v..m_ ; D
13 | ST 7FyoI T e el || 2 v |
: ma 2|® WOy d 2 B359W | W LTILRD
11 185 O o ST A
I B SENINSRR SR I TIT )
11Ty TIH STV S AT TR Y b

—
1]

13 €S A[ITT 1 #5 varmog | IR0 #3pod |
[
LS

L

_a 2 TOAFIOL rmaw | el = WA 2L

11 FIIEM™M ¢zl e .- .. NAD
1 -y :

NOHLNOD S SRR
waovavwW 7 L Lo
P . S e e . e e g - w\.”.mlu.sii- ll.“

e e e W . + _ —

R S TR I




5| W
- I
o
z N
W Q
Ace 10| avAe !
Acis :,: 12VAL E
,.....—...231—— ard Padek 3 i . h-)
ot tasal " * =
' B lase|mun: w oty
Bra " M2 6@ - & & E (-Ll
v (VITY ‘ <t <
e"6 Q1@ [Fut dain Fd a
‘. :“" Actd |osel|ed
e .
2
¢4 ]
Ace -
<! <
| <4 Q@  w
: |M|i < s E E
‘_._ < 4 |‘ﬁj’ Lo
deed. Actd a
. : T <s 0 o
; ‘__ < & fan
berg ] " PP S
M2 i
Pl <! .
pat < o r
<H
' <n %:
<l \l
<‘ \\‘
= N
s
= |3
m -
130 ‘é:g
| 2 ]
2 R
[ o
| ol }
= :
5 o\g
N
J2IAL — . ._g
2 g z z
. Mot o) IP(‘NE I E = A
: OVAC [~ 't U & F-
} & S
Mavicer S
] conTroL 23
[+]
MOR T [ Yo} 'g g
Ponid O 2o ol JaveE IZ 3O

|RACRE) BUBMO-RyDN



PLU & R: wen

?
(14

<£

<3 WL 155
< BlAcK
<" Blus

<
<13J CREEA

aﬂj’ Machivg L-p 014

WED

ORANGE

bt st

<z KED
M ey
<4 JNVIHAE
<8 Brick
% Blus ]
_/8 dmdﬁf .
.

™~

p R EQ E>
,.__,_B_.Jﬁ.___,_,ﬁ>
_Blus o
| ORANGE iy

RE:
r» G 5,1’.—_... I4>

}';PLug macthive T

?ﬁ:r?

l GrReéN

qr
B2ED 2
‘x-._.ﬂ'.@..r.tf_,___ 4»;
L BLACK ey
| BLYE e
| GRé¢ ,4>

- N
ul ﬂ‘)
T
9 {
[ (‘)
D
|
2\
ukL(
« &
& |&
"
z
=4
=
<
2w
: S
IBLD
o
(7 I
Lid
&
S
= .
i
&
N
<
™ =
=) 3
=
=
—
13
v &
Ll
4 .
x -:
= &
= &
foin] L- 4
= i
“ D -’
z O ;
o m -}
-
= L t
xz -
8 o o
u O wi
Q >

Quebec
Canada

»

IPAGRE) SUOMO-ASUBNH




.................. % \& L (o] Ry "Hdd¥ ceremneenermivnasan NM_)
7 . gpeue)
"ON 3i1¥vd 3109 TI00W T0ULINOD S, ¥3ISWNYH | osaganp
: IT13HI3 :HYd SNOILY2I4ID3dS 1 NOILdIH2S3d
9
HOJIMS
O ®¢ JVAO
® c («0 um?o@,
Y3 LN 2, ¥3)3W
O, ovrzs
lDl Q «
1qO¥ il weys -
MWy

[ACRD SUSMO-0RUBNH




|
]

ADJUSTMENTS: (Pinsetter)

xdkdkdk ok kkkkkkk

A- PRELIMINARIES:

Before proceeding with any adjustments, please make sure
that:

1) Manager's Control is ON. (Option).
2) Proper pressure feeds the machine at least 100

P.S.I. for the Fivepin and 125 P.S.I. for the
Duckpin. The standard gauge on the compressor will

tell you.
3) LEDs on the mini-control are lighted up.
4) Compressed air pressure is adjusted at 85 P.S.I.

when conming into each and every machine.

5) Proper power feeds the ball lifts.

B- FUNDAMENTALS:

'Never forget your pinsetter is a string machine. Its

good operation is related to the proper length of the
string. All the mechanism of the machine is being
adjusted according to the right length of the string.
Any variation in the 1length of the cord caused by
humidity or stretching is sufficient to trouble the
system.

The Quality Control Department of the manufacturer took
very good care to ship you a machine that was:

a) completely adjusted
b) field tested

c) checked before shipment (ref. sheet control)




C— BASIC ADJUSTMENTS:

Before beginning the adjustments, make a pin fall
down that the machine will make a complete cycle.

- check once more if the pressure is normal;

- check if the strings have all passed at the right
place.

If the drawbar cannot reach the D-2 position, proceed
to the adjustment of the strings.

Before proceeding to the mechanical adjustments, be
sure that the electronic control is well adjusted and
the electronics sensors are at the good position as
shown on diagram MEA-35-07.




NOTICE: Before beginning the mechanical adjustments, you
have to make sure of the following points:

1) That the manometer indicates the right pressure;

2) That the pindeck is in P-1 position, ready to bowl

position;
-9 Adjustment no 1: String adjustment
~ Refer to diagram # MEA-35-01
B) Adjustment no 2: CAMS adjustment
Refer to diagram # MEA-35-02
c) Adjustment no 3: Full set bar adjustment

Refer to diagrams # MEA-35—-03A
# MEA-35-03B

D) Adjustment no 4: Release bar adjustment
Refer to diagram # MEA-35-04

E) Adjustment no 5: Fingers' adjustment
Refer to diagrams $# MEA-35-05A
# MEA-35-05B

F) Adjustment no 6: Brakes' adjustment
Refer to diagram # MEA-35-06

G) Adjustment no 7: Sensors' adjustment
Refer to diagram # MEA-35-02

H) Adjustment no 8: Adjustment for placing pins on the
pindeck
Refer to diagram # MEA-40-10



/G -5 -¢IW

"ON JiLYVd

: 3TT3IHO3

T UvVd

3105 TI00W

SNOILLYIL4103dS

:31va

] R T

INIWLSNCAY SONIYLS

1 NOILdIYOS3]

epeue)
29ganp

AN

*{ # UOo umoys se uorirsod v,

.I83J4 3Y1 pue

Z # uo umoys se uoLjlsod JeqMedp uLeIGO 01 Y, 1334 By} YIim sbutais 3snlpy

. "¢-d
-od dn-[h}
surd usym |
S| 9JURLSL

B &

Boms == 2,
R = [T —
i
= H.MH - ﬂ __u. *2-d uollls
UoL3LS = ===y [ _r_ -od dn-|ng
uL aue ) ﬂ ut aJe surd
punoue a— usym ,8/g pue

P syl

[
= E
{ th m.m_

v J

nj

I ,| 48/1 usamyag

SL 3J2URLSLP
SLYl -2

— T h

184000 suBmO seyBny



......... T B N P T
20-5e-vYIW epeue)
ON 3iL¥vd 3105 1300 INIWLSNCAY WYD 29qanp
: ITIHIZ : yvd SNOILY 312348 : NOILdIHIS30
=
|
‘ o]
~ — TP
m 3 M \\_._. =
O—/ 7
% @ © .
\ \\ . _ T
A @7 F

*uotyLsod [Mog 03 Apeay 9yl UL SL Supyoew
ay7 USYM SuOp Bq 1snw -udWISNLpe SLyj

:3LON j_

*autod 9ouUsU84a4 BYL YL anbL|qo 3q
wed syl 0s .9, ed sAow - sMaUOS |euobexay uasooT

‘uorilsod [mog 03 Apeay - |-@ e psuoLilsod
SL ,d, J4egmedp usym Aem styj psuoritsod si .y, we) -

194090 SUBMO-0SUBAH




........... T E e e
VEQ -5 -3 epeue)d
‘ON 31l¥vd
3105 T30 INIWLSACGY 13S TN4 | 2aganp
: 3113MHI3 : HVd SNOLLY 21410348 : NOILJIYI53C

*.8/1 A4 ,0, 010-d
2Ys o9sea|ad 1snw 9, 4BQ SSOUD 33
€7-Q uoLyirsod uL sL Jegmedp 3yl UayM

429 11Nd

*Z-Q uoijLsod

uL Jegmeap ayj pue uorjisod dn-[[n} 3e

ade surd uaym {uwy) ¢/t SL 9URISLP 3l

v

10A085) sUeMO-20uBng




s R G R — -
gpeue?)
‘ON 3JILHVd 3106 300K 34 138 TInd - INJWLSnCay
2aqanp
: 3TI3HI3 s HYd SNOILVDI412348 : NQILGIHIS3A
oo = B B
et e S e

.:@\_. mn_ 1nu :Q,_“m 0L0-d

J4abuly pue Yooy UsaMEaq IJUBLSLPp Byl
‘YEO-GE-YIW weabeLp uo umoys se 3as ||Nn4 e
ui1e1go 01 ,4, Pod uajuoys Jo uajybua

‘.Y, SInu uasooq

st

L]

e

T

{9ACRY) sUOMO) -SoYBNH




f O-SE =YW

‘ON FlLdvd

: 3113H3

T Hvd

3105 T300W
SNOILYDIJI103dS

gy A

< 'HddV

oy 3SY3IT3Y - INIWLSNCQY

: NOLLJI¥IS3G

epeued)
28gonp

SIONIWY

"YE0-GE-yIW Buimedp uo
umoys se 0, JLun jeuq ‘QLo-d Y3
pue Jeg SSOJ4D BYl usdMlaq ,8/| 40

30URJRR|D B ULe1qo 03 4, Fded A0y
‘.Y, MB42s jeuobexsy ussoo] |

9ACEE) BUBMO-SBYDNY



....%h{...&“ . Unﬂ(ﬂ .:o“g.: um&&¢ e mM>
Viso-S& -¢aw epeued
‘oN 3ilHvd 108 T300W £00-d SY3IONI4 - INIWLSNCAy
J2qanp
: ITIAND3 : HYd SNOILYDIAID3dS : NOILd1¥DS30

*850-GE-yIW weabeLp
UO UMOYs Se z-4 uorjisod ur sp J933@suld ayj

*Buta3s syj wouad aouelsip (uwy/) /L 3@ Sde
£00-d 4A0SUBS 40 SJdbuLf usym QY37 SL IdueIsLp Iyl

{94005 SUBMO-8OYBN Y




S0 -5 —YIW

ON Jtrdvd

: 313H3

R-1L:

3105 T3Q0W

SNOILY 410348

......... DZ= 7y +31v ....,.@\VN..;".E&« E - 1Y SIONGW
T epeue)

€00-d SHIINIH - LINIWLSNCAY 22qonp

i NOIEGI¥DS30

"YG0-G€-yIW weubelp

Uo UMOYs se .y, 481|025 Buraow £q juswisnfpe ayl
ajew ¢z-4 uorzisod ,dn, uL aJde suld uaym “buLJls
aul wouy (wwy/) /1 2@ pauotitsod ag 3snu suabul 4

(@A00E) BUOMD)-SRYBNH




/,
mv%|mw . 31val - \ g ddy | e H3A
Q0-SC - ¥IW epeue)
ON 318Vd 3106 1300MW INIWLSNCQY DVYE | saganp
HERRE X : HVd SNOILVJI4123dS :NOILLdI¥I530
nnnnﬂ.

.y

*pobebua ade sayeuq
uaym 3dsoxd 4eq 3N eAG BYF Yonol jou Isnu sburais
‘uorjoe abeayeuaq poob e je yodesd nok [il3 ‘pJaeMumMop
A0 paemdn |y, JBQ 3YeJdq A0 ‘sayedq jsnfpe ol

18A085) SuGMO-soylingy




20-58 Y7 by
"ON 31LYVd JL0S 1300

: 3T13HI3 :¥¥d| - SNOILVDI4I93dS

......... =

]

g ava] T

$1-Sd-Sd4 SYOSN3S 40 LINJWLSNCay
: NOILdIYD2S30

epeue)
0099np

SNV

‘2 # se sunpadouad swes MO|[0j ‘jusum
~3snipe 404 *,9H JOSU3S J2iUOULID|T,
3Yy3 S$83enjoe ‘und ayjl JO pua ayl je
‘YoLym fund Jeq (1nd syl sspadul 31
€2-0 uoL3isod ul SL Jeqgmedp Y3 uayp

*NNY 40 aNd

*Z # se Aem swes syj spew SL jusu
=3snlpe syl -,d, 40SU3S DLUOUIID|D
3yl JO MOPULM BY] SIONAYSGO JDA3|

3yl °,dy UOLIouNy 03 BuiAow si 3,
JOAS| ‘udi|e4 ade surd 3y3 ||e USYM

<138 74

WETET]

8yl Aq pa1onJ1sgo SL JA0SUasS 3yl 40
MOPULM @Yl udym uo saybry @37 1043U0D
JLUOALDTLD Uy “UNJ JBAR[ Byl JO pUd

8yl 340496 pajdNULsSGo sL 3L 0S Y,
J0suas aAow ‘gsnfpe ol -,Y. 40Suss

JLU04LI31D 3Y] SI0NUALSGO UBAD|
syl “-uot3tsod ,3, 03 BurAow si

w8, 4931 *Buipies st urd e usyy

"HOLIMS L3S livd

*p23ond3sqo jou aJe g, pue g,
“aVYn SJA0SUIS |BDLUIOB|D £ Byl jO
SmMopulmM - uoiirsod pmog 03 Apeay

-l-d ulL st J8339sutd ay3 usym




5
i
é

ADJUSTMENTS: (Ball 1lift)

kkkkkkkkhhkk

The ball 1lift is a sgsimple system based on a conveyor
principle. It works with a reducer motor 1/20, 115V.
Chains are guided by plastic slides sturdy to wearing.

BALL LIFT AND EZ-LUSTER BALL POLISHER INTEGRATED:

The ball lift is identical except that the motor is also
actuating the ball polisher. Moreover, a mechanism
allows each ball to remain longer than six (6} seconds
in the polisher.




lo- 78 —H3W

TON 3ilyYvd

1 HVd

310G T300W

SNOILY313103dS

g 31V

egpeue)
INJWESNCGY 1417 Tivd 29qanpD

: NOLLJIHDS3Q

w\w\.r . "Hdd¥ - N3A SINIY
7

: 3T13HI3

“ufy 3L0Q UIiM
uoLsusl 91339s ‘3snlpe o]

*bur||nd

40 (B9 p) sql 0L ydead
“siteq ay3 dn L] yoLym
“sdeq Y, ey} Os paisnlpe
8Q Isnw uolsual 3[aq syl

|@r0aD) suemO -seybny




S

b

02 - H0eesE -/&

"ON 311dvd

d

1105
G- 4H

SE-QH *S31300W

SNOILVII4I123dS

.§E&d ........... e e

II%%..MnN :34va

: NOILLdIYIS3Q

gpeue)
L4178 W3 | saganp

: IT1IHII

AN

?

—

S
Stye?

R YT




ECHELLE :

3/-850484~30

PAR :
PARTIE Neo.

200E

SPECIFICATIONS
HF-45
50ME

MODELES: HD-35

CREAR BALL LIFT - -7

DESCRIPTION :
VER. D ooorocereemennas

Québec .
Canada

®




MATERTAL LIST

CONVENTIONAL BALL LIFT DUCK AND FIVE PIN

31-850404-20

CODE NO INDEX DESCRIPTION
: M-0700-11 1 BALL LIFT BASE
: M-Q700-02~04 o MAIN SIDE PLATE RIGHT
§ M-070Q0~02-07 b MAIN SIDE FLATE LEFT
g M=-0700-05 4 BALL LIFT BRIDGE
§ SOW-Q700-10 S . BRIDGE =ZPACER
é FP-700-13 & CUTSIDE BALL GUARD
M-0700-0& 7 TOP HEAD FLATE
M-0700-0% ] MOTOR DRIVE FLATE
M-0700~&7 9 STEEL BEARING BLOC
M~0700-07 10 ORIVE SHAFT ASSY.
M—-0700-04—-04 11 HEAD SIDE PLATE RIGHT
M-0700-04-07 1z HEAD SIDE PLATE LEFT
E-Q&70-02 13 REDUCER LEROY SOMMEUR
E~-S50 13A JUNCTION BOX
P=700-14 14 FLULLEY GUARD
" M-0630-24 15 IDLER TENSIONER
M~-0700-21 14 50X 1/2" M.A. PULLEY
R-0700-01 17 2ROV 4 L BELT
M-Q700-22 18 2 3/4X1/2" M.A. PULLEY
S0W—-0700-07 1% TOP SPROCKET GUARD LEFT
S50W-0700-04 20 TOP SPROCKET GUARLD RIGHT
M-0700-06 21 HAND GUARD
; M-0700-10 o 40K10 IDLER SPROCKET
; M-0700~10-01 23 1/72X.753%X3/74" OILITE
5 M~0700-10-02 24 STEEL BEARING
M—-Q700-13 25 #40X30 1/2" MAIN CHAIN
M—-0700-14 26 #40 LINK EXTENDED PIN
M-0700~1% 27 #40 HALF LINK
M-0700~-27 28 CROSS CHAIN TRAVEL SHAFT
M-0700-12 29 MOUNT . PLATE FOR HEADLBASE
P-700-15 30 CHAIN GUIDE
F-700-11—~07 31 LEFT SIDE PROTECTOR
P-7G0-13—-04 az , RIGHT SIDE PROTECTOR
F-700-12 33 INSIDE REAR FROTECTOR
P-700-10 24 TOP REAR GUILDE
M~-0700-13 35 INSIDE RAILING
M~-0O700-14 G FPIVOT PIN
M~-0700-17 37 SPROCKET GUARD
H-Q33E 38 1/3"X1/2 POFP RIVET
H-03% 39 S/16"18%1 3/4YH.H.BOLT
H-022 40 /16" 1.0.FLAT WASH.
H—-0S30 41 5/146-18 HEX.NYLOCE NUT
H-04ZH 42 S/16"-18X1 H.H. BOLT
H-0%6 43 - 5/16"LOCK WASH
M-01&66 44 S/1&6"SPEC.FLAT WASH.
e H-072-14 45 3/78%#6 R.H.WO0D SCW
. H-0S2R 46 10-32X3/4R.H. SOCK . SCW

H-0Z4R 47 3/4"0, 0. X3/716" 1. DUHWASH,



MATERIAL LIST

CONVENTIONAL BALL LIFT DUCK AND FIVE PIN

31-850404-20

CODE NO INDEX DESCRIPTION
H-072-1% 43 #8X1/2 R.H.SOCK. TRUSS SCW
H-040 43 S/16%—-18X1/2"H. H. BOLT
H-024 50 3/16"1.D.FLAT WASH.
H-035 57 . 10/32"HEX. NUT.
H~02& . 54 1/2"1.0.FLAT WASH.
H-042 55 S5/16"~-18X3/4"H, H, BOLT
H-0S2-3¢ 56 5/16"—-18X2 K. H, MACH. SCW
H~085-5 57 S/16"-18 HEX.KEF NUT
H-044 59 1/4"=20X1"H.H. BOLT
H-023 59 1/4"1.0.FLAT WASH.
H-044 &0 1/4"-20 HEX.NYLOCK NUT
H-035F 61 3/32% CUTTER PIN
P-700-16 62 PLASTIC GUIDE




MATERIAL LIST

CONVENTIONAL BALL LIFT DUCK AND FIVE PIN

31-850404-30

CODE NO INDEX DESCRIPTION

M~0700-11 1 BALL LIFT BASE
M=-0700-02-04 2 MAIN SIDE FLATE RIGHT
M-0700-02-07 2 MAIN SIDE PLATE LEFT
M-G700-05 4 . BALLL LIFT BRIDGE
P=700—-13 & GUTSIDE BALL GUARD
M—0700~-08 7 TOF HEAD PLATE
M-0700-0% ] DRIVE PLATE

M—0700-&7 o STEEL BEARING BLOC
M-0700-07 10 DRIVE SHAFT ASSY.
M—-Q700-04-04 11 HEAD SIDE PLATE RIGHT

M-0700-04-07 12 HEAD SIDE FLATE LEFT

E-Q&670~02 13 ORIVE MOTOR 110V.-&0HZ
P~-700-463 14 PULLEY GUARD
. M-0&80-24 15 IDLER TENSIONER ’
"M-0700~-21 16 SOX 1/2" M.A. PULLEY
R=-700-01 17 V 2280 BELT
M-0700~24 13 DOUBLE PULLEY ZMB33L
S0W-0700-07 19 TOP SPOCKET GUARD LEFT
S0W-0700-04 20 TP SPOCKET GUARD RIGHT
M-0700-04 21 HAND GUARED
M-0700-10 22 40B10 IDLER SPOCKET

M-0O700~10-01 23

- 1/72"X.753X3/4" BUSHING
g M-0700~-10~-02 24

STEEL BEARRING

M=0700-13 25 H40X30 172" MAIN CHAIN

M—-0700~-14 24 340 LINK EXTENDED PINM

M-0700~-15 27 #40 HALF LINK

M-0700-27 23 CROSE CHAIN TRAVEL SHAFT

M-0700~12 29 MOUNT.PLATE FOR HEAD&BASE

P-700-15 30 CHAIN GUIDE

P-700-11-07 ) | LEFT SIDE PROTECTOR

P-700-11-04 3z RIGHT SIDE PROTECTOR

P-700—-12 33 INSIDE REAR FPROTECTOR

F=700-10 34 TOP REAR GUIDE

M-G700-14& 35 FIVOT PIN

H-0O35F 36 3/32" CUTTER PIN 1YLONG

M—-0700~17 37 SPOCKET GUARD

H-03% a9 S/16"18X1 3/74"H.H.BOLT

H-022 4Q S/716" 1.0.FLAT WASHER

H-0R0 41 S/146"-18 HEX.NYLOCK NUT

H-042B 4z S/1&6"-18X 1" H.H. BOLT

H-0%26 43 S/146" LOCK WASHER

M—-Qléb 44 S/1&6"SPECIAL FLAT WASHER

H-072-1& 43 #& X3/8" RH WOOD SCREW

H-Q5ZR 46 10-32X3/74" RH S0OCK SREW
e H-QO24E 47 2/4"0, 0. X3/716"1,. 0. WASHER

J H~-072~1% 48 #BX1/2"RH SOCK. TRUSE SCW



MATERIAL LIST

CONVENTIONAL BALL LIFT DUCK AND FIVE PIN

31-850404-30

CODE NO INDEX DESCRIPTION

H—040 49 S/16"-18X1/2"H.H.BOLT
H-024 S0 3/716"1.0. FLAT WASHER
H~0%97 51 B/16" LOCK WASHER

H~-085" 52 10-32" HEX. NUT FLATED
M-0700~32 53 BASE PLATE TENSIONNER
H-02& 54 1/2%1.0. FLAT WASHER
H-042 55 S/16"=18X3/4"H.H.BOLT
H~052-364 56 S/16%—18X2"R.H. MACH. SREW
H-0BS-5 57 S5/146"—18 HEX.KEEP NUT
H-046A 58 1/4%-20X1"H.H. CAF SCREW
H-023 59 174%1.0. FLAT WASHER
H~-044 60 1/74"-20 HEX.NYLOCK NUT
M-0700-3:3 561 TENSIONNER

P-700-16 &2 FLASTIC GUIDE

M-0700-70 &3 TENSIONNER PULLEY 2014V
R—-700-0% &4 " BELTING 3a/8" X 44 3/2
M~Q700-72 65 PULLEY M.A. 1 1/2vXS/8"
EZP-050 Lb PILLOW BLOOCK

EZP-5BOZ4 &7 SHAFT AND PULLEY ASSY
EZP-027 &3 SPACER EBLOCK

M—-0700~33 &9 SUPPORT PUSHER

M—-0700-3% 70 BALL TRACK

H-0%50-10 71 10-32X1/4"R.H. SOCK M.SCW
M-0700~35 72 BALL POLISHER BASE FRAME
EZF-010 73 PAD RETAINER

EzP-053 74 BUFFING PAL

EZP-011 75 RAIL BALL EXIT

S-071 74 REEL ARM SPRING
SE-0700-01 77 PLUSHER

M-0700-36 78 BASE FRAME FUSHER
M—-Q700-34 79 STOPPER

M—Q700~37 g0 BRACKET D-AJUSTEMENT
H—-080-5 31 1/74"-20X1 H/4"FM S.M.S.
H-0g82~5 82 1/4%-20 HEX KEF NUT

H-044 a3 1/4%-20X3/4" H.H.CAP 5CW
H-0&6—3 249 8-32WELD NUT SP-NR #2242
H-050~6, 85 1/4"-20%X3/4" FH S.M.5.
H-0S0-4 36 1/4"-20X1" FH MASH. SCREW
H-052-26 &7 S5/16%—18%X2 1/2"FH S.M SCW
M-0700-23 8y BALL LEVEL ROD



PREVENTIVE MAINTENANCE:

Ahkkkkhkkhkkhkkkhkkkhkkkkkkixk

Maintenance of this machine may be grouped into three
classifications:

- Mechanical maintenance:

- Proper lubrification;
~ Cleanliness and good housekeeping.

A- MECEANICAL MATNTENANCE

Pin string: With any normally busy house, pin
strings should be inspected daily and if showing
evidence of wearing off, shoud be shortened and
refastened and the string tension readjusted to
compensate for the shortened string. If a proper
program of string maintenance and inspection is set
up, never will a string break during normal play.
Put very simply, there is no excuse for strings in
play other than careless string maintenance.

Vibro insulators and bse plate spacer bolts

These are subject to continual wvioclent shock and
vibration. They should be checked Erequently for
tightness.

Moisture drains

Amount of play and atmospheric conditions dictate
the amount of moisture entering into the systen.

Your machine is equipped with Air Dryer which
eliminates automatically all moisture. All filter
bowls and drain 1legs should be checked weekly.
At no time should water be allowed to reach bottom
of filter element of machine filter bowls.

It is also very important to drain daily the
moisture from the compressor. Always prevent water
from entering into the machine.



.....::.:%%.l..::w: : 31va ....§. CHdYE T EW>

Ise -I3W epeue)
"ON 311Yvd J10§ T1300W T JONWNILNIYW aQH02 oJaqanp

: NOILJIISAd

SNOLLVDI4I03dS

: 3M3HD3 1 Hvd
‘Arsady -

SuUUN} 31 J1 308yo pue Buldls ay3 Buole uid auy ep11S @ )

. _ U 8y3 Japun dwn] e adeys o3 dniy ;»‘ A.a,
Butuis ayjz uang  nu pabems wouy /1 e Bululs JJo D (o \‘1 _Oop

Y-G0-H=

“*BulJls .mc_u uo )
uB8a INU mau e Ay abems pue v, e.l.
Jsysem vorldoy ~d13 BUTUIS BUY UJNG @I’ 8
AW’
<L/

B . b
IS e
fe—

pT-H

*UO1309S N0 UJOM BY3 IND pue uid
ay3 yBnouyy umop Buluis syl aplls

18A08Y) 5UIMO-SIUBNH




2
4
]
:

LUBRICATION

Proper lubrication is essential to a smooth running
trouble free machine and also for preventing its
wearing out. Here agin, the gquantity of play
dictates how often and how much lubricant should be
used.

CAUTION

‘Use only recommended pneumatic o©il No. Z-40¢. Many

modern lubricating oils, except pneumatic oil,
contain additives which can affect the rubber parts
of the pneumatic components and cause serious
problems.

MATN CYLINDERS INTERNAL LUBRICATION

Use only oil Z-400 to lubricate your main
cylinders.

MATN CYLINDER CABLE

Once a week, wipe off any dirt from cylinder cables
and o0il entire length of both ends lightly with
pneumatic oil Z-400.

MECHANICAL LUBRICATION

Every moving part should be properly lubricated
with 2-400 pneumatic oil only.

FILTER ELEMENTS

Filter element on pressure regulator and main air
lane filter can be cleaned by washing in a solvent
such as "Varsol". We recommend that they be
replaced when solvent c¢leaning is no longer
effective.

CLEANLINESS AND GOOD HOUSEREEPING

Machines must be kept free of dirt, dust and excess
of oil. A clean machine 1is a well cared for
machine, and will give good service, and trouble
free operation.




ECHELLE :

- 351

o
2
L
i |E
£ &
1) ]
z
o
.—
< Ly
=
=Y
]
oY
R
=
=
('
-
fumt
=L
o
o | F
< |a
a |4
Lo |
z 2 |
c = | :
- o |
e ou |
o 4 .
O .
n [+
Ll L Y]
= >

{9A080) UM -BRYlny



S -5 -

"ON 3ii1yvd

: 3T1IH03

1 yvd

310G 300K

SNOILY214103dS

§J “Hddy] .mM>

Sidvd INIHIVMW

:NOILJI¥OS30

epeue)
239N

SAONIW

2

|9ACOE) RUIMO -SOYBN L




T o i e
s-55-d epeued
ON 3o 3105 1300W SLuv¥d 3LVd 3svd INIHOVW | 98qenD @
: IT3HI3 : ¥vd SNOILVDI4153dS 1 NOILdI¥OS30

194080 SuUBMD-SayBny




é
o N
S (
Ha) l/)

Ny
o
z
W
¢ |&
g |&
0
z
Q
LT
S =
- [
W W
o
il —l
wt
5 a
o
=
é
I
o
7 5
[ i
o 4
[T
[ §
= i
ul
=
v S
[} .
o :
£ = :
= =T H
— H
@ in H
o .
A @
Ll Wl
o >
O 8
O v
Q ®
@ o
I 0
g 0

|9A0RE) BUIMO-BRYONYH



PARTS LIST FOR P=35-1

MODEL 501E
ITEM CODE DESCRIPTION
1 M-01 © sensor side plate - right
2 M-02 sensor side plate - left
3 M-5 sensor front plate
4 E-810 micro switch
5 A-19 valve 1/8" p. 3 way miniature
6 H-32-E 1/2% X 1/4" roll pin - spring pin
7 H-46 174" - 20 X 3/4" hex. head cap screw
8 H-23 , 1/4" clear 1.D.
9 H-95 1/4" lock washer
10 H-82 1/4"% - 20 hex. nut plated
11 M-55 relatch spring bracket
12 s-N reel arm spring
13 M-100-C second. Tatch and relatch sheave spring
14 H-27 3/8" 1.D. spacer washer
15 H-11 174" "E" ring '
16 SUB-5007 pull cable assembly
17 S-76 buffer spring - pull rod cable
18 SuB-7000 © cam assembly
19 5-80 ' sensor 1ift cam spring
20 P-17 sensor cam push rod bushing
21 H-10-A 1/2* 0.D. "E" ring
22 H-6 3/8" "E" ring -
23 H-45 174" - 20 X 1 3/4" hex. head cap screw
24 H-44 1/4" - 20 hex. cap nylock nut
25 M-16 headpin string gquide - front
26 H-42 5/16" - 18 X 3/4" hex. head cap screw
27 H-96 5/16" lock washer

28 H-22 5/16" clear 1.D.



ITEM
29
30
3]
32
33
34
35
36
37
38
3g
40
a1
42
43

44
45

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

CODE

H-80-A
H-80
H-43
SUB-5009

-M-267

PT-226
H-63-D
H-8
M-27-B
P-233
SUB-5011
M-80
H~14-A
P-6
P-6-A
H-100
H-72-A
H-50
M-12
M-33-A
P-32
SUB-5015
p-22
P-20
M-35
M-32
P-9
5-77
p-5

P-3
H-32
5-72
M-31
H-29

PARTS LIST FOR P~35-1

MODEL 501E

DESCRIPTION

5/16" - 18 hex. nut
6/16" - 18 hex. nylock nut
5/16" - 18 X 1/2" hex. head cap screw

sensor sheave assembly large black wheel

second latch return spring pin
sensor cam push rod block

174" - 20 X 1/2" long cup set screw
1/4" self locking push on

reel spring and buffer shaft

reel arm - buffer tube

reel arm assembly

sensor cross shaft

3/8" 1.D. "C" ring heavy duty

sensor internal string guide - front
sensor internal string guide - rear’
9-32 X 1/2" metal socket screw

# 8 X 3/4" R.H. metal screw

174" - 20 X 1/2" hex. head cap screw
metal brake plate

trip arm - full set switch

bearing - full set and reset trip arm
brake arm assembly

sensor and brake arm - end spacer
sensor hook and brake - center spacer
top brake wheel sector

second latch

sensor hook

sensor attitude spring

sensor link

sensor finger

3/16" X 7/8" rool pin - spring pin
sensor finger seating spring

sensor trip and 1ift arm

1/4" 1.D. spacer washer




PARTS LIST FOR P-35-1

MODEL 501E
ITEM CODE _ DESCRIPTION :
63 P-31 sensor cam roller .
64 p-28 nylon wheel .
65 p-23 nylon wheel - end spacer %
66 H-27-8 3/8" flat washer special -
67 . M-81 " nylon wheel and cam shaft -
68 M-2700 reel arm buffer
69 A-132 . model 34 c¢. cam operator
70 A-56-B buna gasket
71 A-118 10/32" X 1/16" hose fitting
72 ' M-6 - part set valve bracket
73 ‘ M-28-B micro switch support plate
74 ' H-52-C 1/8" X 1" self tapin
75 - M-28-C " full set micro switch bracket




[ ]
—f
m
=

mooumm-hwm-dl

' CODE

M-001
M-002
M-286-B
H-72-A
SUB-~2120
M-213
H-46
H-95
H-23
H-82
H-58-F
P-26-A
H-14-B
M-4-8
MT-265
P-15-A
H-35-F
H-83-B
H-77-A
M-191
RB~39-A
M-4-A
P-34-B
H-40
H-22
H-96
H-80-A
P-11-A

PARTS LIST FOR P-35-2

MODEL 501E

DESCRIPTION

- main frame side plate - right

main frame side plate - left

string trough

# 8 X 3/4" R.H. metal screw

drawbar assembly

drawbar stabilizer shaft

1/4" - 20 X 3/4" hex. head cap screw
1/4" lock washer

1/4" clear I.D.

1/4" - 20 hex. nut plated

1/4" - 20 X 2% eye bolt

drawbar stabilizer - end spacer

3/8" 0.D. "C" ring

re1atch.pu11 bar adj. rod

drawbar guard brake sector trip block
trip block - brake sector puil bar
3/32" cutter pin 1" Tong

coupling 3/8" N.C.

3/8" - 16 hex. cad plated

pull bar stop collar

rubber grommet

relatch pull bar

pull rod support i
5/16" - 18 X 1 1/2" hex. head cap screw
5/16" clear I1.D.

5/16" lock washer

5/16" - 18 hex. nut

second latch pull bar




PARTS LIST FOR P~35-2

MODEL 5@1E
ITEM CODE DESCRIPTION
29 H-99 3/8" lock washer
30 H-27 3/8" I.D. spacer washer
31 H-41 516" - 18 X 1 1/4" hex. head cap screw.
32 P-34 pull rod support
33 M-29-A second latch pull bar
34 P-4 relatch cylinder loop
35 A-12-E cylinder 1/2" bore X 1" stroke
36 SuB-2300 1imit valve assembly
37 H-42 5/16" - 18 X 3/4" hex. head cap screw
38 H-80 5/16" - 18 hex. nylock nut
39 H-39 5/16" -~ 18 X 1 3/4" hex. head cap screw
40 H-39-A - 5/16" - 18 X 2" hex. héad cap screw
4] M-102 hoist cylinder pulley sleeve
43 M-7 main cylinder cable tensioner
44 p-8 hoisting cylinder pulley
'45 H-44 1/4" - 20 hex. cap nylock nut
46 H-59-C 174" X 1" "U" boit
47 M-20 cylinder "U" bolt plate
48 M-168 cable tensioner external washer 1 5/8"
49 M-203 top cross tie - main frame rear
50 M-8 majn frame rear spacer - bottom
51 SUB-5003 main cylinder assembly
52 R-15 rubber grommet
53 M-99 sensor finger stop bar
54 H-8 1/4" self locking push on
55 M-92 majn frame cross rod
56 P-232 reel arm back stop tube
57 H-42-A 5/16" - 3/4" X 24 hex. head cap screw
58 . M-504 locking plate 5/16" - 18 T.N.
59 M-166 cable tensioner external washer 1 1/8"
60 SUB-0501 retarder valve assembly
61 RB-39 rubber grommet




PARTS LIST FOR P-35-3

MODEL 501E

ITEM " CODE _ DESCRIPTICN

1 5W-10 - bottom base plate peinture

2 5W-11 top base plate peinture

3 5u-12 machine plate peinture

4 M-001 main frame side plate - right

5 M-5 . sensor front plate

6 H-42 5/16" - 18 X 3/4" hex. head cap screw

7 H-96 5/16" Tock washer

8 H-22 5/16" clear I.D.

9 H-81 5/16" - 18 tee nut

10 H-70-A #12 X1 1/2" F.H. wood screw

11 H-39-A 5/16" - 18 X 2" hex. head cap screw
12 M-168 cable tensioner external washer 1 5/8"
13 M-47 rear pin string guide
14 H-72-A # 8 X 3/4" R.H. metal screw

15 H-80-A 5/16" - 18 hex. nut

16 "U" bolt plate 3 1/4"

17 H-78 1/2" X 20 hex. nut cad plated
18 suB-5012 - " pin bumper sheave assembly large wheel
19 H-59-A 5/16" - 3 1/4" "U" bolt
20 M-41 pin bumper bolt
21 R-10 pin bumper

22 P-33 : string guide bushing
23 H-58 5/16" - 18 X 6" eye bolt

24 H-39 : 5/16" - 18 X 1 3/4" hex. head cap screw
25 M-78 base plate spacer bar - main frame post
26 H-61 5/16" - 18 X 3/4" long cup set screw -
27 R-14 ' vibro insulator

28 H-53 5/16" - 18 X 1 1/2" carriage bolt



PARTS LIST FOR_P-—-35-3

MODEL 501E
ITEM CODE. DESCRIPTION
29 i 1-34 main cross supporting pipe
3 1-11 ' 10-7 - 1/4" tee kee klamp single
31 H-37-H 3/8" - 16 x 2 3/4" hex. head cap screw
32 H-99 . 3/8" lock washer
33 1-24 97-7 set screw
34 H-21 - 3/8" clear I.D.
35 M-400 mounting washer
36 M-370 short mount foot
37 H-89 3/8" - 18 unistrut spring nut
38 H-68 5/16" x 1 1/2" lag screw
39 M-450 unistrut bar
40 I-16-B ' 77-7 plastic knob
a1 M-360 | long mount foot
42 H-58-B 5/16" - 18 x 2" eye bolt
43 . H-80 5/16" - 18 hex. nylock nut
44 P-13 pin centering ring
45 H-54 5/16" - 18 x 1 3/4" carriage bolt
46 © H-24 3/16" clear I.D.

47 H-20 1/2" clear I.D. flat washer



PARTS LIST FOR P-35-4

MODEL 501E
ITEM CODE DESCRIPTION
1 Sus-5017 * sensor sheave assembly white wheel
2 pP-32 bearing - full set and reset trip arm
3 H-72-A © # 8 X 3/4" R.H. metal screw
4 SUB-5008 pin bumper sheave assembly small black wheel
5 H-38-B 5/16" - 18 X 2 1/2" hex. head cap screw
6 H-22 5/16" clear I.D.
7 5W-100 block for shield
8 M-168 cable tensioner external washer 1 5/8"
9 H-80 5/16" - 18 hex. nylock nut
g0 H-42 5/16" - 18 X 3/4" hex. head cap screw _
n M-132-L shield arm left ‘
12 : M-132-R shield arm right
13 M-135 shield arm cross bar
14 H-82 1/4" - 20 hex. nut plated
15 H-95 1/4" lock washer
16 H-23 ' 1/4" clear 1.D.
17 [-22-A pin string 14 ft lenght
18 - H-58-F 174" - 20 X 2" eye bolt
19 H-2 1/2" grip ring
20 - P-29 ball 1ift cylinder hinge - ball gate hinge
21 p-52° front shield
22 M-137 shield support plate
23 M-133 shield tensioner
24 p-22 ' seﬁsor and brake arm - end spacer
25 ‘ H-55 5/16" - 18 X 3/4" carriage bolt
26 H-96 5/16" lock washer
27 H-40 5/16" - 18 X 1 1/2" hex. head cap screw

28 H-85 # 10-32 hex. cad plated



PARTS LIST FOR P-35-4

MODEL 501E
ITEM CODE DESCRIPTION
29 H-24-B washer 3/4" 0.D. 3/16" I.D.
30 H-51-8 , 10/32" X 3/4" R.H. steel machine screw

31 .~ H-90-A "S" hook large # 10




CODE

MEI-35-~1
SUB-0501
SUB~-2120
SUB-5008
SUB-50609
SUB-5011
SUB-5012
SUB~-5015
sSUB-5017
SUB-7000
BT-3
BT-4
BT-13
A-10
A-10-C
A-10-G
A-10-H
A-23
A-30-C
A-31-A
A-41
A-46-A
A-54-B
A-57
A-58
A-74
A-151
A-153
A-162
A-170
A-171
A-172
A-172-A
A-172-B
A-301
A-303
A~-305
A-306
A-308
A-309
A-340
E-31

H-2

H-6

H-7

PARTS LIST FOR FOLLOWING PAGES
DESCRIPTION

CORD MAINTENANCE

RETARDER VALVE ASSEMBLY

DRAWBAR ASSEMBLY

PIN BUMPER SHEAVE ASSEMBLY SMALL BLACK WHEEL
SENSOR SHEAVE ASSEMBLY LARGE BLACK WHEEL
RELI: ARM ASSEMBLY

PIN BUMPER SHEAVE ASSEMBLY LARGE WHEEL
BRAKE ARM ASSEMBLY

SENSOR SHEAVE ASSEMBLY WHITE WHEEL
CAM ASSEMBLY

HOW TO INSTALL CYLINDERS - MODEL "c"
HOW TO REPAIR SUB-5003 - TYPE "C"
REGULATOR REPLACE PARTS

CYLINDER 1 1/8" X 37" STROKE CABLE
LIP SEAL FOR PISTON

"O" RING FOR PISTON 1/8" X 7/8"
CYLINDER PISTON 2.650"

1/8" P. FLOW CONTROL - 2 WAY KNOB ADJUST
DIAPHRAGME WATTS

DRAIN 1/8" M.P.T. (PLASTIC EKNOB)
1/8" -~ STREET ELBOW

10-32 BARB 1/8" HOSE

PLUG HEX. HEAD 1/8" M.P.T.

1/8" I.D. AIR HOSE

1/4" M.P.T. 3/8" HOSE

UNION 1/4" M.P.T. 1/4" F.P.T.

POPPET VALVE 2 -WAY 1/8" PT

BALL ACTUATOR

STANDARD GAUGE

FILTER REGULATOR

MOUNTING BRACKET

METAL BOWL FOR A-170

HEAD FOR A-170

FILTER FOR A-170

POLYETHYLENE SLEEVE 3/8"

NUT SLEEVE ASSEMBLY 3/8"

MALE CONNECTOR 3/8" X 1/8" PT

MALE CONNECTOR 3/8" X 1/4" PT

MALE BRANCH TEE 1/4" X 1/8" PT

MALE ELBOW 1/4" X 1/8" PT

POLY FLO TUBING 3/8" 0.D. (BLUE)
HOSE CLIPS

1/2" GRIP RING

3/8" "E" RING

EXTERNAL "C*" RING




y
:
]

OB ORRRCROROSCRCN0
SO b WWWOWONDDMOE R
| |
aOw

|
W MO

I
=1}

H-80

DESCRIPTION

3/16" SELF LOCKING PUSH ON

1/4" "E" RING

3/16" "E" RING

3/8" 0.D. "C" RING

1/4" I.D. "C" RING HEAVY DUTY
3/8" CLEAR I.D.

3/16" CLEAR I.D.

1/2" I.D. SPACER WASHER

1/4" I.D. SPACER WASHER

3/16" I.D. WASHER FOR POP RIVET
3/16" X 1 1/4" SPRING PIN

3/16é" X 3/8" ROLL PIN - SPRING PIN
1/8" X 5/8" RIVET

5/16" - 3/4" X 24 HEX. HEAD CAP SCREW
1/4" ~ 20 HEX. CAP NYLOCK NUT
174" X 20" X 1"

1/4™" X 5/8" SOCKET CAP SCREW
5/16" X 3/4" LONG SHOULDER SCREW
3/4" X 8" F.H. WOOD SCREW

5/16" - 18 HEX. NYLOCK NUT

1/4" - 20 HEX. NUT PLATED

10-24 HEX. NUT CAD PLATED

1/4" LOCK WASHER

STORAGE REEL AXLE PIN

SENSOR CaAM PUSH BAR

SHIELD CORD SHEAVE

PULL - 1 SHEAVE - LARGE

TOP BRAKE WHEEL BRACKET

RELL ARM

SPRING STORAGE REEL

PIN BUMPER SHEAVE

PIN BUMPER SHEAVE

TOP BRAKE WHEEL AXLE PIN (SLOTTED)
DRAWBAR

DRAWBAR SHEAVE PIN

FRONT AND BUMPER SHEAVE AXLE
DRAWBAR SHEAVE AXLE

PIN BUMPER SHEAVE AXLE

FRONT BUMPER SHEAVE

CABLE TENSIONER EXTERNAL WASHER 1 1/8"
SENSCOR CAM PUSH BAR STOP COLLAR
SENSOR LIFT CAM PULL SPRING LINK
DRAWBAR STABILIZER

DRAWBAR STABILIZER SHAFT

SOFT SET DELAY FRAME

SOFT SET TRIP ARM




S~75%
SUB-510-A
SUB-~7671
Z-399
Z2-400

DESCRIPTION

LOCKING PLATE 5/16" - 18 T.N.
DRAWBAR SHEAVE PLATE

SENSOR LIFT CAM

BRAKE WHEEL ARM

SHEAVE PULLEY BIN BUMPER

SHEAVE PULLEY SECTOR

SHEAVE PULLEY DRAWBAR (INJECTED)
INSIDE BUSHING - DRAWBAR SHEAVE
STORAGE REEL ARM BUSHING

DRAWBAR STABILIZER - END SPACER
SPACER BUSHING DRAWBAR SHEAVE
DRAWBAR STABILYIZER - GUIDE BUSHING
SOFT SET SHOE LONG

UPPER BRAKE WHEEL

REEL ARM SPRING

STORAGE REEL SPRING

LIMIT VALVE SECOND LATCH QUADRANT SPRING
CYLINDER HEAD CABLE ASSEMBLY
REPAIR CABLE ASSEMBLY

SILICONE GREASE TUBE - 8 OZ.

. PNEUMATIC OIL




.m%i% - 21va §- “Hady | o . .mw>

\Qlﬂ,Q - m.hl epeue)
"ON 3lLlyvd

3105 TIG0W ATEWISSY JATYA YIaUYL J8qanp

: IT3AHI3 : HVd SNOILYDIJID3dS 1 NOLL4I¥OS530

~J 28-H
ﬁ g6+H
' L
- ._../ll, -
o= J

! -
lm.ﬁ..lulll&

19A08E) SUaMO-Boylingg




ez/ie -

oN

3i1yvd

: IT3HIZ

T Hvd

3109 1300W
SNOILLVD14103dS

..:...mu%.r.w : 31va

..'w§nnu "-x&q SR e bbb bd e . -mw>

ATAWISSY dvaMvia
: NOILJINIS30

epeue)
2aqanp

C/J.

s

b-9l-
/

gH —
6Zd

e.a.zM

™
c.c&._a_u.n_

Y-L2d

Al

szH! N

Lol st T S

E..T\\L

19ACRE) SURMO-SRYBNKH



...:..::...M%“..m:. : 31V0 :.-g.. :Hddy] remaranireen . .mM>
8005 -5 epeue)
‘ON JILHVd 3105 T300W *M'8 ATEW3ISSY 3AVIHS H¥3dWnd 20q9nD

: ITI3HO3 : ¥Vd SNOILVYDI4132dS :NOILdi¥IS3C

vv-H 00L-W

g

[SADPE) BUGMO-SouBNH




T R pesmam— =
b00s -G8 epeue)
N 3ltuvd 310§ 300N "M8 AT8WISSY JAYIHS YOSNIS | aaganp
: 33K : HYd SNOILLVYII41D3dS : NOILSIMIS3]
00i-N
\
J-GE-H

ET_)_IV

9id

10A0RD) sUBMO-SoYyBn




oS -4S

TON Jilyvd

3L0S T300MW

SNOILVYIid103d8

g 3|

ATaW3SSY WY 133¥

: NOILJIHIS34

epeue)
28qanp

: IT13HI3 : uvd

-

VL-S

A0RY) BUBMO)-BOYBNY




..:..........%v “..Q c3Lval %}.. :"Hdd¥ RPN SRR, . mM>

144!

2/05 -85 gpeue)
‘ON 3iLYvd 310§ 1300 MMt ATEW3SSY JAVIHS ¥ddWNd 28qanp
: IT3HIZ 1 ¥vd SNOILYD14103dS : NOILdIHOS3Q
9¢-H
N :

|8A000) sUBMO-BRYONH




............. 9 3 o waae|
~S/08 ~&S gpeue)
"ON 3iLuvd 3106 T300W AT8W3SSY WY DIVYE | H5ganp
: 3113HII 1 ¥vd SNOLLVYI14123dS : NOILLJI¥OS3A

{OACOE) sugmO-sayliny




& Q .:....:..Q%“.:w.: : 31va .....\.‘ﬁ.: : "Hdd¥ PR P . mM_)
ON 3l1¥vd 3108 TA00KW "MTM ATGWASSY JAYIHS HOSNIS 29ganp
+ IT13HDT s HYd SNOILVYII4103dS : NCiLdIHOS3a
ga-00l-n
M a
N/
v-H

JeH | B-9t-H

y-9-d

~W1

[BAOSE) SUBMO-So4BNK




Oy -8

TON 3Luvd

:dvd

3105 1300W

SNOLLVY214123dS

........... %%I.w . 31V0 \\%l I e - 1)

ATdWISSY Wyd

: NQILdIHOS53Q

epeue)
J8qanp

: 3T73HI3Z

gl-H-

19A005) SUAMO-ESYBNH




20- /5

“ON 3iLHVd

: 311IHI3I

T HVd

3109 1300W

SNOILVYI14103d4S

3789 epeued
YIANITAD 3HL NO NOISNIL BNILSRCQY 2aqanp

: NOILdIY2S3Q

q NoILISad

Y farusad

-Jayjoue auc 03 (afleded ade tapup|fd 3yl pue
a1qes ay3 ey} aJ4ns ayew o3 Japulifd 3yl Isalpy

$INYIHOWI AU3A

*66E~7 § aseadb su0ollls u:wEEouop ALubiy am jnsad
J43339q ® Joj |10 9pjeunaud yIim aledLaqn] puv 3sesl
Yl P Y93M P SIUO ST{4ED SULYJUNOL UBID B583|4

*ajeld apis a3
wok) youtr MN\_. : J18] puP 3uo JO wnWiXew e JCj
«8a UOL3LSOd 0} Y, UO}lLsod wouj 3[QeI 3Y3 now

pLhoYs sutyoew 3yl jJO JL93UID IY) SpJaEmMOl

¢ INVI¥O0JWL

3|qed ay3 bupind *sql ¢ 4o uotsuaz ¥ (7
. {943 Jadoud
Y3 3¢ 195 3Q 3SnW Buiydew

Y3 uo adnssauad age ayy (|

. $SNOILIMYLSNI

|9AOSE) SUIMD) IR BN




.............. % - “..& "w.w.<o H .
o -5 epeued)
‘ON 31Lyvd - =

310G 1300KW wdn 3dAL - £006-9NS dI¥d3d 0L MOH Jaqonp

+ I1T13HOI 1 WYd SNOILVII4103d4S :NOILdIY¥IS30

*[9dJeq 3Y3 UO Y-0LS-ENS PEAY Ay MBUIS

*juelodwt 3soWw SL Siyl °Siess ayl
asJ4sAsd J0 abewep 03 JOU 24nS IYRW pue |addeq
ayy apisul uogsid ay} *aded |eroads yjiM ‘oeiday

$00¢~7 Li0 y3iM uoisid ay3 Afuadosd a3edtaqn]
*g6-y Buridnea

t4Gll° L pa@oxa jou saop uojstd 3y3 jo 3y3 Maaosun pue A(uais uolsid ayl ploy -
J233WRLD Y3 IANnS Ijew *paiaidwod SL YJOM SLYJ UIYM

¢ |aadeq 3y3 wouy uoystd Yyl 1n0 ayeL -
fuoysid ay3 ozul
gG-y bui|dnod ay3 Buimauds Aq peay Mau syl Xii

ONI A J7UWISSY-3Y 0L MOH

*ON3 3NO Ly 8S-V 9INITdNOD 3FHL OGNV 37T8¥D 3HL AMONI LZ0L-8AS ¥
“GN3 HIV3 1V 85-Y SONITJNOJ IHL ONV 378V 3HL *QVIH 3HL SIGNTONI Y-0LS-8NS V¥

t|344Rq BY3 WOJJ el 3A13I340p Y3 MAJISUN -~

TW30NI1A9 3HL JILNVWSIA OL MOH

G-0IC-0S

1 = 14
‘"

1L02-8NS .7@0&./ ._._-E-a.ﬂ/ o-g.a./ m.ovq./,

A
d

O IO

A\
_/r9¢

194008} SUSMD)-SRYBNE



..:..:..:%%“.ﬁ: :31va .......§:. DYy ] e . .KW>
£/ -LZ epeued
N 3liuvd 3105 1300W SLy¥vd 30¥1dIY HOLY MO | 5aganp
: ITIIHIT L HVd SNOILLYDI4103dS : NOLLJIHOS3Q

(1M08 311547d) 3n0ILSY1d N3 108:9-08-H
(1TM0Q TLINW) TYLIW NI 109: ZLl-H

— Y:1€-H

YTTLLY

0-0€-4:11M

[9A086) suemO-soybn )




S-28bb-h10¥ -85

"ON 3iidvd

: 371303

tHVd

3105 T300W

SNOLLVDIHiD3dS

§ ] P

JATYA NIVW NId 3AId

1 NOLLJINIS30

epeue)
2aqanp

SaONEW

2




CODE NO

M-014-9982-5
A-014-9982
A-014-6718
A-014-4450
A-041
A-073
A-313
A-~308
A-309
A-304
A-302
A-300
A-330
P~014-9982
H-023
H-044
H-072a
H-086-2
H-852D
H-024

MATERIAL LIST

FIVE PIN MAIN VALVE ASSEMBLY

lm)
=
e
(51
P

e
HMOWOWEINW R WNE

B 3= 2
BORIOMdWN

SB~A014-9982-5

DESCRIPTION

MOUNTING PLATE MAIN VALVE
VALVE MFH 5 1/8" FESTO

MSFW 24AC SOLENOID FESTO
VALVE MFH-3 10/32" FESTO
STREET ELBOW 1/8"

ADAPTOR 1/8" M.s. 1/8" F.
MALE R/TEE 1/4" OD 1/8" MPT
MALE BRA. TEE 1/4" X 1/8" PT
MALE ELBOW 1/4" X 1/8" PT
MALE CONNECT 1/4" X 1/8" PT
NUT SLEEVE ASsS. 1/4"

POLY. SLEEVE 1/4"

POLY. FLO TUBING 1/4" BLUE
SPACER BLOCK MOUNT. PLATE
1/4" I.D. FLAT WASHER
1/4"-2¢ HEX NYLOCK NUT

#8 X 3/4" RH SOCK WOOD SCW
6/32 WELD NUT SP-NR # 241
6/32 X 1" RH SOCK MACH SCW
3/16é" I.D. FLAT WASHER




Quebec, August 1988

Dear customer:

Your manufacturer is pleased
AND CHECKING CHART".

Its presentation
helpful to your
pinsetters.

is quite
operator

We invite you to

You will be the first to
realized by eliminating u
mechanism wear, etc.

Qur co-operation is yours!
will benefit both parties.

Yours very truly,

MENDES INC.

s &

Lucien Rochefort
Product Manager

LR/mct

follow these

to enclese herewith an "OILING

and no doubt it will be
maintenance of your

simple
in the

instructions most carefully.

benefit from rewarding savings
nnecessary service calls, undue
Any ideas you may have in mind




G- g ox 2w SYILIISNI . G ILEL I iy
- e QLLYWNING JUVHD ONIXIAND QNY ONIT! | /Nd(z,qoluwmm:o
- ouy soquoy (¢
23203 :Hvd SNOILYD12193dS INOILAIHIS3A
. {06 - 05 ~ [02 ST3G0W NO JILVWOLNY ST SHIANITAD NIVW 3HL 40 ONITIO “6°N
X pPloL4 SIY3 Ul uMl) pazLieldads v AQ J0SSaJdwod 3yl JO butyday) -‘g|
¥ A0SSaadod Jie 24yl JO0 J21|l4 9Ul 10 bULDURU] =l
X . i acilio. Lo oeeo. JD3LLE BYT JO DULDURYD JO DULUEI|) ~°E1
X 40S594dwod 3yl UL (Lo 3yl o buitbueyy --71
X SJOIRINSUL CUJLA BUL 10 DULXDDUD DUD SMRJADS {!7 1o hutuajybll -°|[1
X o-16 ¥03) SJADDULLAD ulew DYY YD UOLSUS} SRLQDRD 2ul o DUiyaau)  -TC! w
X g-d SAS{INCG 2y3 10 3|Xe pur saamd bulAow [1e 10 1jieys jo DuiLiigp -6
X REXSTINYE-RETE %o JO3 L4 943 Jo buluedr) -'g
ReEI-YRE TR R L Drawetnes T R T =YY
X Alcrassy ngE:n utd ayg 2o dutitg
Lramaste 2AP3US JOSUBS Y3 4o Bulyig -9 |
X ) SosSAAdund U UL L2ADL L _
40 BULYI3YD pue JLOAJ3S3L J05SIJAWOD 3ul o Huipaotg -°
memoe o BALL LLRG 4O DULLLD <7
: X . LE00S-8NS) SILGI J2DULLAD U™y JO DUL{LO pue DULu2ald -°¢
X Sbul.43s 3yl Jo bulisnlpe pue puiytay; =-°2
X T005~CNS JAPULLAD ulzuw fo QUL =Tt i
“TTUOW 3 . |
cuvan| PIAT | ALNON | ANEam AT1vQ m

SYILLISNIE JDILVAN3NG

LUYHD ONINJTHD OGNV 9ONITIO




o880 ~52 O

"ON I uVd

: 333

s HYd

SNOILVD14193dS

\W\NU : HadY

L417 Ty LNOYS

: NOILJIHDS3A

egpeue)
2a8qanp

194005 SuaMO-BoYBny




£/ -BF0-9S

‘oN 3lLyvd

: 3T3H3

1 uYd

SNOILVD|4193dS

.:.:.......Q.%.H..“: 1 31V0 ...%\&“: DMy ”.IW>
¢

ATEWISSY 1H0ddNS 1417 T7vd YOLOW
: NOILdI¥0S30

gpeue)
2aqanp

SaONW

2

£-Er-OQO0-H
P-Lr-0090 W
Z-§b- OBG0 - W

|8A09Y) sUBMD-BRYBNY




CODE _NO

M-OSR0-50
R-0880-07
M-0S80-51
M-0880~01
M-0280-02
M-0380-03
H-042E
M~0164
H~O96
H-0S0

ZOW-0820-01
JOW-03B0—~02
J0W-0880-03

M-0330-04
M-CG3C0-05
H—-0Z0
H-0Q%%
H-OQO77RB
M-0220-04
"M-0330~-07
F—-0g20-01
H-025~10
H-0Qz--1
P-Q320~02
M=-08230-03
M~-0820-0%
e ¥ ]
H-QOZ
F--08380-03
H~-0&30
M-0330-10
S-04620~044
M-0230~11
M-0220-12
F-0820-04
P-0E30-24
M-0880-13
H-043 '
P-0820-05
5-0670-12
M~-0Z30-14
M-03380-15
M—Qg880-14&
M—0230-17
P-0Q330-07
H~045-20

MATERIAL LIST

BALL LIFT S. T. DUCK & FIVE

MNEAR DN~

10
11
1z

23

31
32
&3
36
27
39
40
41
4z
43
44
46
47
48

088-0880

DESCRIPTION

HOSE COLLAR 1 1/4%

DRIVE WHEEL. RUBBER GRIF
SUBKWAY GUIDE HOOD

BALL. LIFT BASE

LEFT SIDE PLATE

RIGHT SIDE PLATE

CAP SCREW H.H.S/146-13X1"
CABLE TENSIONER WAS.1 1/2
LOCK WASHER Si/1&"
HEX.NYLOCK S/71&6 - 12
SIDE BLOCK

BOTTOM BALL GUIDE

BALL & STRAFP GUIDE
RETAIN. SHAFT BALL TRACK
CROSS BAR 1/2-13X9 3/4
FLAT WASHER 1/27°

LOCK WASHER 172"

B/8-16 HEX.LGOCK NUT
TENSION RETAINING SHAFT
TENSION SHAFT '
PLASTIC WHEEL

SPACER WAZHER 13/714"

"C" RING 1i1/16"

TENSION PLASTIC WHEEL
TENSION SHAFT

TENSION BREAK SHAFT

BALL LIFT CYL.BALL GATE
"G RING L/2v

FLASTIC GUIDE BELT
1/4"-20X3/4% SET SCW.
TENSION BREAK
COMFPRESSION SPRING
TENSION BREAK SUFFPORT
BALLL TRACK

VINYL TRACK

FPLASTIC BALL GUIDE:
ATTACHMENT FLATE RAIL
MACH.8CW F.H.1/4-20X1 1/2
BUSHING

BALL ELEVETOR SPRING
ANGLE SUPPORT RALL TRACK
BOTTOM SURFPORT ANGLE

TOF SUPPORT ANGLE

ANGLE TGP DROP SWEEF
FLASTIC TOP DRCOP SWEEFR
JOINT CONN.BOLT 1/4-20X2"




MATERIAL LIS

BALL LIFT S. T. DUCK & FIVE

Q88-0880

CODE NO =~ INDEX = DESCRIPTION
M-Q880-24 4 CROSS BAR 3/&8-14& X2 3/4
H~-023 S50 FLAT WASHER 1/4"
H-0Q2 S1 HEX. NUT 1/4"=-20
H-G44 . 52 HEX. NYLOCK 1/4 — 20
M-0320-18 o3 ANGLE LOROP SWEEP
P=-0880-03 54 FLASTIC DROP SWEEP
P-0880-27 oo TENSION SUPPORT FLATE
H~-052-35 S MACH. SCW F.H., 5/16—-18X4"
M-0580-~19 o7 SLEEVE 1/2" X z/4"
M-0380-20 55 SPECIAL CAUPLING S/164"
H-087 S9 CARRIAGE ROLT 1/4-20X3"
H-030-5 &0 HEX. KEEP NUT 5/16 - 13
E-0670-01 & RENUCER MOTOR
M=-0830-21 71 DRIVE PULLEY M.A., S0Xi/2"
P—-0880-10 73 FLASTIC DRIVE WHEEL
R~0220-03 74 V-RELT
M-01&47 75 SFPECIAL FLAT WASHER S/16"
R-03830-04 746 FLAT BELT 4" X 112%
M-0830~25 77 © SHAFT HOLDER
R~0830~-05 73 RUBBER WHEEL
R-0880~06 7% RUBBER TUBE-INCLUS #7&
H-052V 84 MACH. 3CW F.H. S5/146-138X1"
P-Gg20-201 a5 HaGD COVER
M-0380-30 84 NAME PLATE
M-0E80-21 "7 BASE OF COVER
H-Q35C10 a3 POP RIVET 3/16 X S/8
F—-0880-202 av PLASTIC TOP DROP SWEEP
F-0380-203 20 HOGD DOOR
M-Q8B30-32 1 FPEDESTAL ASSY.
M-0620-10 o2 VALVE RETAINER PLACE
E-0880-01 Y3 AIR ORNER
H-044 74 CAP SCW H.H.1/4-20X3/4"
E-S62 ¥a CORD &~
F-0330-20 Ph PLASTIC HOSE 2" X 14 1/7¢
P=0Qag0-21 @7 FLASTIC »T" 2V
F-0880-22 PE PLASTIC HOSE 2" X 3",
P-0880~-23 £ PLASTIC ELBOW 2"
P-0880-204 100 BOTTOM PLASTIC RING
F-Q880-20% 101 VENT
P~-0280-204 102 RACK CLAUSTER DUCK
M-0880-37 105 ALUMINUM TRACK CURVELD
M-0330-32 107 STRAIGHT ALY. TRACK
M-0R30-2% 109 LEFT ANGLE ALUMINUM TRACK
F-08380—-14 110 RIGHT ANGLE ALU. TRACK
MBC-1000-01 i1t " MOLDING
P-0830~17 112 BALL. TRCK BOTTOM
M-0280-40 113 BALL TRACK ATTACHEMENT

P—-0830~14 114 TENSION BREAK PLASTIC



CODE_NO

P-0880-15
3I0W-0830-04
M-0330-41
M-0830-27
M—-0880~02-5
M-0330-43-2
M-0&80-42-1
M-0330-43—-4
M-0380~42-3
M—-03230-44
R-0880-44
M-0880—-472
M=-QS80-45
R-014

MATERIAL LIST

BALL LIFT S. T. DUCK & FIVE

115
117
131
132
133
134
135
136
137
128
139
144
145
144

Q880880

RDESCRIPTION

BALL TRAC SPACER
FLYWOOD BOTTOM
COMP . BRACE SUPPORT
ANGLE SUPPORT

PLATE

MOTOR RIGHT X SUPPORT
MOTOR LEFT X SUPPORT
MOTOR BALL LIFT SUFPORT
[IRIVE FLATE MOTOR

BALL TRACK GRIFP METAL
EALL. TRACK GRIP RUEEBER
TENSION SHAFT STRAP
ADAPTOR

VIBRO INSULATOR




ao0z -532

"ON JlLYvd

: 3113H03

+ HVd

SNOILY 410348

.............%%:H.%:. : 34v0 ..§Elﬂq B AR .mm>

LINA ONDASYW VdnLng S3ANIW

: NOILdI¥OS3C

epeue)
29qanp

W

|9ACRED SUBMD-BRYBN




MATERIAL LIST

STANDARD SCREEN

088-2000

CODE NO INDEX DESCRIPTION
P—2000-01 1A BOTTOM MOLLDING
P-2000-02 | TOFP WOLDING
M=2000-01 2 MASK ALL WOLDING
P-2000-04 3 GRAPHICS PANEL BAND
P—-2000-05 3A GRAFPHICS PANEL PIN UP -
P=-Z000~0k& 3B GRAFPHICH PANEL DUCK DOWN
F~2000~-07 20 GRAFHICS FPANEL. TEN UF
P-2000-02 30 GRAPHICS PANEL TEN DOWN
H-072E q #2X1"S0CK WO s2W RH
H-O42R ol S/16~18X1"CAP SCW HH
H-0z22 6 S/716"1I.0. FLAT WASHER
H-0E0 7 S/16-13 HEX NYLGCK NUT
M-=-2000-02 a3 WEIGHT BAR 133"
M—-2000~03 @ "LI"BAR 133"
M—-2000-05 10 "' SPACER (CENTER)
IC-43 10 1 BAGUE NOIR
M—-2000~-046 12 SIDE GUIDE
M—-2000-~07 13 SIDE VERTICAL FRAM
M—-2000-03 14 CENTER VERTICAL FRAM
H-0OS1C6-10 15 10-32X11/72"MACH, SCW FFH
H—-024 16 I/16"1.ND.FLAT WASHER
H-085 i7 10-32 HEX NUT FLATERD
H-051A 183 10-32X1/2"30CK M. SCW R.H
M~-01é&6 19 S5/16" FLAT WASHER
10W-2000-01 20 SPACER
M=2000~-0% 21 BOTTOM SUFORT BRACKET
@A82-2000-02 22 MASH SUPORT M.F.
M=2000-10 23 FIVOT FPIN R
H-033A 24 S5/716—-18X3"HH CAP S5CW
M-Z000-11 25 PIVOT PIN L '
H-0Z1C 248 1/74"X2"SPRING TENSION PIN
M-~2000-13 27 FIPE SUPORT BRACKET
M-01%3 ‘ 23 1" I.0h. COLLAR
M=2000-14 29 FIVOT BRACKET
H-045 30 1/4-20X1 3/4"HH CAF SCW
M—2000-20 31 HORIZONTAL. SUPPORT
H~052C . 32 1/4-20X1" "U» BOLT St21
H-082 33 1/4-20 HEX NUT FLATED
M-2000-15 34 BRACE
M-2000-14 35 WALL PIVOT BRACKET
P-2000-03 34 STOPFER
H—-Q72-20 37 $2X1 L /4RH SOCE WOOD SCW
M—2000-17 3= FIVOT PIN D
H-0&2-7 39 5/716X18 LAG SCREW
E~-F4a 41 FIXTURE 43" (QOFTIONAL)
E-F43T 42 TUBRE 43" (OFTIONAL)
E-S462~9 43 CORD SET 9° (OPTINNAL)
I-462 44 4"X21"MENDES DECALRUE BLK




MATERIAL LIST

STANDARD SCREEN

Q88-2000

CODE NO INDEX DESCRIPTION
Z-470~1 45 NUMBER 1
Z-470-2 45 NUMBER 2
Z-470-3 435 ‘ NUMBER 3
Z—-470-4 4= NUMEBER 4
2-470-5 45 NUMBER S
1-470—-64 4= NUMBER & OR %
Z-470--7 43 NUMBER 7
Z-470-8 45 NUMBER &
Z-470~-0 45 NUMBER ©

M=2000-22 46 E-G&%w 2"X4" EBLANEK COVER




%IQ : 34V0 § MY .mM>
- 900/ - c SaaNw
&- oo/ %%.@ 78VL [ - SLY3S € epeueg
iEC L WiNLNd SIANIW ONILYIS | oagenp
: I13IHIT : HYd SNCOILYII4123dS : NOILdI"OS30




1
]

MATERIAL LIST

SEATING MENDES FUTURA 3 SEATS & 1 TABLE

088-1000-3
CODE NO INDEX DESCRIPTION
M~1000-01 1 CHAIR BASE
M—1000~-0=2 2 PEDESTAL CHAIR BASE
M-1000-04 I REAR RIGHT ANGLE 3C+T
M=1000-06 4 FRONT RIGHT ANGLE 3C+T
a-1000-05 5 COMP. CHAIR ASSEMBLY
SB-1040-10 & BURGUNDY SEAT PAD
SE-1050~11 &A TURQUGISE SEAT PAD
SH~1060-12 4B BLUE SEAT PAD
SB-1040-05 7 RURGUNDY EC. PAD
S5B-1050-06 7A TURQUOISE BC. PAD
SE-1060-07 7B BLUE BC. PAD
H-057G 3 1/4-20X 1°“CARRIAGE BOLT
H-023 P 1/74°° FLAT WASHER
H-082~5 10 1/4°7-20 HEX KEP NUT
H—-O371. 11 3/8"-24 X 1" H.H. CAP SCW
H-021 12 3/8" FLAT WASHER
M~-1000-14 13 CHAIR BRACKET
G~1000~-20 14 1/2 TABLE DOUBLE
A-1000-25 15 TABLE SINGLE
G—1G00~30 16 ASHTRY FUTURA
P-1000-01 17 HOLE PLUG BLACK
H~073 18 1/2~20 HEX NUT PLATED
H-0Z0 19 1/2" FLAT WASHER
H-077-3 20 3/3-24 HEX NUT PLATEND
H-042R 21 5/16—-18X1" H.H. CAP SCW
H-020-5 22 S/16-18 HEX KEP NUT
M—O1&6 23 FLAT WASHER
H-09P 24 3/87 ¢ LOCK WASHER
H-0O&Z—-14 25 T/E"-16X3 1/2"SLEEVE 7414
M~1000-10 26 FRONT LEFT ANGLE 3C+T
M-1000-12 27 REAR LEFT ANGLE 2C+T
H~-093 28 , 172 LOCK WASHER
H-Q&7A 29 | 5/146-18X2 1/2 LAG SCREW
M—2200--04 30 ANGLE 2 CHAIRS
M-2%00-05 0 ANGLE = CHAIRS
M-2900-0& 30 ANGLE 4 CHAIRS
M—29700-07 30 ANGLE 1 CHAIR
30W-1000-05 31 SEAT PLYWOOD
H~QOS0~C a2 1/477-20 TEE NUT
BOW-1000-10 33 BACK SEAT PLYWOOD S/1677
ABC—~1000~01 24 PLASTIC JOINT
H-035C-10 a5 1/8X 5/8 POP RIVET
M=-2%00~10 T BASE~CHAISE-TAE. MARAUEUR
M=-2700-02 27 SUPPORT-CHAISE-T. MARDUELR
ME=-1000~05 3R CHAIR EOX
ME—-1Q00-20 3 TABLE BOX
ME-1000-01 40 BASE CHAIR ROX
ME~1000-02 41 PEDESTAL BOX



SEATING MENDES FUTURA 3 SEATS & 1 TABLE

CODE NO

ME-1000-320
ME-~-410
P=100GQ-05
P—10¢0-10

INDEX

42
43
4%
44

MATERIAL LIST

088-1000-3
DESCRIPTION

1/2 TABLE ROX
PAD BQOX
FOAM SEAT FAD
F0AM BC PAD




............ B T [ e e
2-o00//-98D 2z | epeues

“ON 3lLHvd ATAWASSY dIVHD  SLV3S ¢ 2agenp @
: 3TI3IHOI * MY SNOILLV 21410348 :NO11dI43S30 )

e % S50 Q)
v Ly, 1 9ok €D

st o % 5000k @

g Y 52510
o v Y ol &)
sz 0T % 3ok @)
h ot Szt 0-cord QD)
v 357 4, 1nor- e rTOAED
loss w1 wrests e d @
wrysmrxw vo- 4 €404 @)
w06 3% 6604 @

YINTH® I¥TS 3% aq.m@_
SIS H TS r200-8({)

2y 3 xa ot v Swo- g
prog e - 1)

b w0 o i Yson @)
- wnf . - 0-0%0105
TR -+ 0-0SO-TF
et tony o 2f 500085 (D
W - e ToWI-TS
Wy - o« Iegiw-¥
ntazi a3y 025 or-03a-% (B
B

ArTINISSE A0 So-0-6®)

27008 > v1-0001- ¥ (®)
T, 05 3N $0-006T-¥ ()
0 v Ly 20-006% 4 O
510 sy 3007 or-cos2-1 (D)

19A085) SUBMO-BoYDn)



